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Influence of Polymer Dispersant on the Granulation of Raw Materials for Sintering Process

Tsutomu OKADA, Jun OKAZAKI, Masanori NAKANO, Katsuyuki KONO and Saforu MIURA

Synopsis : The influence of the anionic polymer dispersing agent (APD) on the granulation of raw materials was investigated to improve the sintering

productivity. This APD has the characteristic that helps the dispersion of fine particles into water and disperses the fine particles that are co-

hesive. Fundamental examinations showed that the APD increased the adhesion strength of pseudo-particles and increased the pellet strength

after drying. Granulation examinations with raw materials showed the good relationship between dispersed ratio and GI-0.5, and the consid-

erable improvement of the granulation was recognized clearly. It was also confirmed that this APD had increased the sintering productivity

more greatly than the burnt lime depending on the pot test results.
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Fig. 1. Outline of dispersbility test.
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Fig. 2. Outline of flow test.
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Table 1. Ratio of raw mixture.
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Fig. 3. Outline of pot test.
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Fig. 4. Comparison of dispersbility of fine particles in
water.
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Fig. 5. Results of flow tests.
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Fig. 6. Comparison of cohesive strength.

Table 2. Result of compressive strength.

(N/cm?)
Ore A B C
Water 12.7 17.6 41.2
APD 194.0 171.5 308.7
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Fig. 7. Relationship between dispersed ratio and GI-0.5.
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Fig. 8. Effect of disperéant content in raw mixture.
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Table 3. Result of pot tests.

Water Burnt lime CMC+TPP APD
Binder content(%) 0 2.00 0.05 0.05
GI-0.5(%) 72.4 75.0 99.1 93.7
Sintering time(min) 39.8 39.1 316 334
Productivity (t/d/m®  20.1 235 286 27.1
Product vield (%) 65.5 75.9 743 741
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Fig. 12. Relationship between surface tension and wetta-
bility.
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Fig. 13. SEM image of pseudo-particle.
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